Pronovost

OPERATOR'S / PARTS
MANUAL

Auto Load Round Bale Handler
Models

P-6810 P-6812 P-6816
P-6810M P-6812M P-6816M

No. C426 02/2011



qt%ﬁ OUR WEBS]TQ

S
"W W pronovost. 4
Copyright © Les Machineries Pronovost Inc., 2011

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

o0 ~N o Ol

10

[tem Page
Y oo 11 o f o o PSSR 5
S | <. SRS 6
GENEIAl SAFELY ....eeieeeeeee e ettt 6
SAfELY 1N OPEIBLION ....c.viiieeiierieeie ettt sreesae s e saeesbeeneenneens 6
Safety With MaiNtENANCE ......cc.eoviiiiiieieeee et sre e 6
SAFELY 1N TIANSPOIT ...ttt s be e e s beesbesneesneens 6
S 11 A IS 0 = o L= USRS 6
D= o RS SPR 7
SAFELY DECAIS ....veeeetee ettt sttt st e et e re e 7
MaiNtENANCE DECAIS........coiieieeiiie et s ae e s 8
T U | o TR TSP PP TURTUPRPURTPR 9
BasiC Start-Up ProCEAUIES..........coiuieiieie ettt 9
AGJUSEMENES ...t ettt sttt se e b e et e saeeneeenee e 10
(@701 = 1o o [P PR 11
YT gL A= g F= T (o TSRS 14
B (0] = o[ TP PROPR 15
S 1< ol o= 4 o E 3SR 16
= T RS N S SUP 17
Auto-Load Round Bale Handler P-6810 and P-6810M .........cccccovveeviriinncnniennnnne 17
Auto-Load Round Bale Handler P-6812 and P-6812M ..........ccccooevininiceniennenne 20
Auto-Load Round Bale Handler P-6816 and P-6816M ............ccoceveriniieniennnnne 23
Option 3e rangée de balles pour tous les MOdElEsS.........cocceeeecicce e, 26
Electric system P-6810, P-6812 and P-6816 ............ccccooeriireeieniiiieneeee e 28
Electrique schema"LADDER" diagram .........cccceiirienenieneeneeee s 30
Hydraulic SyStem: P-6810........cccociiiiiieeeesieee et 31
Hydraulic system: P-6810M and third bale row option...........ccccccevieivievenccieenen, 33
Hydraulic SyStem: P-B812..........c.ooiiiieeeieseee et 35
Hydraulic system: P-6812M and third bale row option..........ccccecveeeveeinieenennnne 37
HydrauliC SyStEM P-6B8L6.........ccccoieiiieienieseeie e 39
Hydraulic system: P-6816M and third bale row option..........ccccecoveeeneniencenennnne 41
Hydraulic system for third bale row on P-6810, P-6812 and P-6816..................... 43
(@3 1T g0 = gC 0N I O SRR 45
Cylinder B0BC28B ........ccoiueeieeiieieiese ettt st e st stesbesresneeneeneas 46
CYHNArE 35B S35 ...ttt ee et ne e 47
CYHNAr@ 4A0AGEO.........eeeeeieeiee ettt st e sbe et s reesreebesneenreas 48
CYHNAEr BOFTBA ...ttt sb e nbe e 49
CylNAEr B0TRILZ ..ot st sne e b eneas 50
Selector Valve # 190-11911 ..o 51
Hubs H8001 HZLO000 ......c.coeruirierieerieienieiesieseeseessessessesseesesseeeessessessessessessessensenns 52
TONQUE CNAIT ettt st e e st e et esseesreeneesneenbeas 53
WWAITANTY oo ae e s ne e e s be e e sane e e sane e s snne e e anneeeas 54






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your regquirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Auto-Load Round Bale
Handler. It containsimportant information which will
help you achieve excellent returns with your round
bale handler for years to come.

Please read this manual completely before operating
this equipment and keep it for future reference.

Before using the equipment, you or any other person
who will be operating the Round Bale Handler must
be familiarized with the safety recommendations.
Please read carefully and be sure to understand and
follow al recommendations and procedures.

In this manual, the right and | eft sides of the
equipment are identified while standing behind the
machine and facing it.

If you require additional information on your Round
Bale Handler, please contact your PRONOVOST
Dedler.

NOW take a moment to enter the model, serial
number and the date of purchase of your Auto-Load
Round Bale Handler in the space provided.

When ordering parts from your Deadler, please refer to
these numbers for afast and efficient service. Use
PRONOVOST replacement parts.

The model and serial numbers are on the nameplate
shown on Figure 1.

Figure1 |

MODEL: &5
SERIAL NO.: &

DATE OF PURCHASE: Yot




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol "SAFETY ALERT" isused in this

manual and on the safety decals on the Round Bale

Handler. It warns you of the possibility of danger.

Carefully read, understand and follow all safety
recommendations before operating the unit.

1)

2)

3)

4)

5)

6)

Careful operation is the best assurance against
accidents. Carefully read this manual and follow
al recommendations before operating your Round
Bale Handler. It isthe owner’s responsibility to
make sure that anyone who will operate the unit
will read this manual before operating the
equipment.

Never let achild nor unauthorized persons operate
the machine.

Do not modify the equipment. Any non
authorized modification may affect the efficiency
and/or safety of the equipment.

Never operate the Round Bale Handler with
defective parts or if damaged in any way. Haveit
repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on

page 53.

Hydraulic fluids under pressure can damage your
skin. Do not use your hands to locate a leak.
Gloves must be worn.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

Be sure there are no obstructions around the
equipment and that no one stands near the ma-
chine when in operation or unloading.

Be careful when adjusting equipment with engine
running.

Keep your body, hands, feet, hair and clothing
away from moving parts.

Do not stand nor alow anyone to stand under
elevated parts of the machine.

When not in use, aways lock the loading arms
with the pin provided. (Figure 10, page 9)

SAFETY WITH MAINTENANCE

1)

2)

3)

4)

Perform maintenance according to the
recommendations contained in this manual.

Stop engine and relieve all hydraulic pressures
before doing inspection, maintenance or repairs.

Regularly check hydraulic lines and fittings for
leaks. Replaceif necessary.

If you must perform work under the raised
platform, always block it in position in a safe
manner.

SAFETY IN TRANSPORT

1)

2)

3)

Check local regulations for the transport of your
Round Bale Handler on the road.

Be alert when pulling the Round Bale Handler on
theroad. Do not allow anyone to stand on it while
in motion.

Be careful while backing-up.

SAFETY IN STORAGE

1)

-6-

Lower the loading arm to avoid any accidental
crushing.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety ﬁ AT TENTI ON
precautions are indicated. Locate them on the ma-

chine and read them carefully. If adecal is damaged,

lost or illegible, install anew one. Each decal is - FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
identified with aletter and part number. The TN OPERATOR'S MANUAL.

following photos indicate where each one must be KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
installed. DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

A DANGER

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

- POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION.

- GARDER LES MAINS, PIEDS ET VETEMENTS ELOIGNES DES
ELEMENTS MOBILES OU ROTATIFS.

- AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

- ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE,

| & GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
PA

Figure 2 Figure 4
Decal A Part no.: A101 Deca B Part no.: A102

Figure3h o o o Figure5




DECALS (cont'd)

\\\ ADANGER ///. MAINTENANCE DECALS

Figure 6 The maintenance decal s indicate the points requiring
Deca C Part no.: A103  lubrification. Refer to the maintenance section for
more details.

Part no.: A105

Figure 7 n=l“

Part no.: A106

Figure 8



START-UP

BASIC START-UP PROCEDURES
1) Qil flow recommended 15to 18 gal. US/ min.

2) Lubricate all points with agood quality multi use
grease.

3) Adjust tire pressure according to manufacturer's
recommendation.

4) Install al hydraulic hoses and fittings compatible
with your equipment.

Models P-6810, P-6812 & P-6816 only.

5) Ifyourtractorisequipedwithaclosed center hydraulic
system, theconversionkit P-6890CF must beinstal l ed.
A plug-insolenoidvalveisprovided asan option and
must be connected to the hydraulic circuit and to the
electric circuit. (Figure 9). Note: If the tractor’'s
hydraulics are load sensing, this option is not
required.

6) Hook up the Round Bale Handler to the tractor and
connect the hydraulic hoses as indicated in page 31,
33,35, 37, 39 or 41.

M odels P-6810, P-6812 & P-6816 only.

7) Install the control module in a convenient
location near the tractor seat, usualy on the right
hand side.

8) Operate al hydraulic fonctions in order to purge the
system. Do not forget to remove the pin locking
theloading arm in the upright position (Figure
10) and assure thereis no one within 10 feet of
the loading area.

9) Check the ail level in the tractor's hydraulic oil
reservoir.

Bales row

e r T 10) Install hinged bale slides. Insert the bolts so that the
. - . : = 3 ; nuts are toward the outer side of the bale row to
W S T prevent the bale twine from snagging on the nuts
(Figure 11).

_ . s 11) Although it is possible to transport an additionnal
Figure 11 bale in the loading arm, its weight must not exceed
2000 Ibs.



START-UP (cont'd)

ADJUSTMENTS
BALE | 48"
g 43“1?/'2" LOADING ARMS (Patented)

1) Adjust the opening and position of the loading
arms according to recommendations (Figure 12).
The dimensions given are to be used as a guide
only since they may vary according to the bale
size, weight and degree of softness.

I
/

SIDE RAILS

1) Adjust the side rails position according to the bale
size and configuration (Figure 13). This
adjustment is to prevent the rocking of the bales
from side to side during transportation.

I

190-10052

Figure 12
BALE RAM

Models P-6810, P-6812 & P-6816 only.

1) Thelength of strokeis factory set for the
longest bale dimension (5 1/2'); the travel limit
switch in position A. Although the stroke can
be shortened to further increase the efficiency
of the machine while handling shorter bales
(49; put the travel limit switch in position B as
shown (Figure 14).

Figure 14

-10 -



START-UP (cont'd)

ADJUSTMENTS (cont'd)

Models P-6810M, P-6812M & P-6816M only.

2) Thelength of strokeis factory set for the longest
bale dimension (5 1/2"); thetravel limit pinin
position A. Although the stroke can be shortened
to further increase the efficiency of the machine
while handling shorter bales (4); put the travel
limit pin in position B as shown (Figure 15).

SWIVEL HITCH ASSEMBLY 4
1) Adjust the swivel hitch assembly to keep the
machine parallel with the ground. Three sets of

bolt holes are provided (Figure 16) to keep the
machine level in operation.

-11-



START-UP (cont'd)

O

FUSE 10 A.

OPERATION

M odels P-6810, P-6812 & P-6816 only.
1) First familiarize yourself with the controls and
their fonctions. (Figure 17)

T

LT 1]

190-10062

OFF
[e]6) i‘ OO‘LL
@ Oig;ooi—g. dgb-\- fooé. @
Figure 17
n

2) Remember that the Round Bale Handler is
designed and built to turn the bales and load them
non stop, consequently, the direction of travel will
usualy be the same asthe baler's.

3) When ready for thefirst bale, lower the loading
arm to just a few inches above the ground, slow
down thisis a practice round, line up the machine
so that the outer corner of the bale will touch at
approximately 1/3 to 1/2 way up the angled part of
the outer arm. (Figure 18)

4) Raisetheloading arm as soon or dightly before
the bale reaches the bottom of the "U". (Figure 19)

5) Keep raising the bale until it drops onto the
platform. Do the same for loading the second row.
Then start lowering the loading arm in order to
disengage the limit switch (thereis alimit switch
installed on the machine, preventing the bale ram
and the dumping platform from being activated if
the loading arm isn't lowered enough).

=B

]

190-10072

M odels P-6810, P-6812 & P-6816 only.

6) Momentarily actuate the ram control lever
(ram switch in the "TAUTQ" position). The ram
will index the two bales toward the rear and
will automatically return to the front position.

Figure 19

7) Once accustomed to the machine and its operation,
you will notice that by dightly altering the
alignment of the bale relative to the outside
loading arm, you will be able to turn it and load it
much more rapidly. In this case, the bale should
hit the loading arm dlightly closer to the hedl.

-12-




START-UP (cont'd)

8) When thefirst pair of balesloaded reach the bale
supports at the extreme rear end of the platform,
an indicator will pop out on the front corner of the
platform opposite from the loading arm. (Figure
20)

9) Tounload the bales, simply back up to the area
where you wish to deposit the bales, open up the
loading arm dlightly to clear the platform. Raise
the platform fully, then slowly move forward.

Figure 20

-13-




MAINTENANCE

The Auto-Load Round Bale Handler isdesigned to

save you energy, time and money, take care of it,
protect your investment.

1

2)

3)

4)

Wipe off all grease fittings with a clean cloth
before adding grease to avoid injecting
contaminants.

Repair or replace damaged grease fittings.
Lubricate al grease fittings every 20 hours of
operation. (Do not forget the Bale Ram, 4 bronze
bushings).

Open, clean and lubricate wheel bearings once a
year.

5)

6)

7)

8)

-14-

Check nuts and bolts once ayear. If necessary, use
torque chart page 53.

Check all bolts on wheels after the first 5 hours of
operation and then every 50 hours.

Check tire pressure every 50 hours. Adjust
according to manufacturer's recommendations
indicated on the tires.

Keep your equipment clean, it is good practice.



STORAGE

1

2)

3)

Store the Auto-Load Round Bale Handler in a
cool, dry place.

Keep tires off the ground and cover them if left
exposed to the sun.

Keep al piston rods in the retracted position (the
loading arm must be lowered). Thiswill assure
better protection against the elements.

4)

5)

6)

7)

-15-

Clean your Auto-Load Round Bale Handler.

Thoroughly inspect all parts of the Round Bale
Handler. Replace or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate all points before storage.



SPECIFICATIONS

MODELS

P-6810M ‘ P-6810

‘ P-6812M ‘ P-6812

P-6816M P-6816

Total capacity 12 tonst (GVWR)

Standards tires 16.5L16.1 with
wheels W14C16.1 (280 x 404 mm)

Total capacity 16 tons! (GVWR)

Optionals tires 21.5L16.1 with

wheels W16C16.1 (403 x 404 mm)

Standards tires 21.5L16.1 with
wheels W16C16.1 (403 x 404 mm)

Total capacity 20 tons (GVWR)

Optionals tires 21.5L16.1FI with
wheels W16C16.1 (403 x 404 mm)

Total capacity 20 tons (GVWR)
and high flotation

Optionals tires 500/45-22.5 with
wheels W16C16.1 (403 x 404 mm)

Sides adjustable to bales g

4't0 5 1/2" std. (6" opt.) @ 1.2t0 1.7 mstd. (1.8 m opt.)

Bales length

4't051/2'std. ® 1.2t01.7m

Wheels  (number of bolts)

8 bolts

Number of bales 4' long

Std. 10 (2 rows of 5 bales)
opt. add 1 row of 4 bales

Std. 12 (2 rows of 6 bales)
opt. add 1 row of 5 bales

Std. 16 (2 rows of 8 bales)
opt. add 1 row of 7 bales

Number of bales 5' long

Std. 8 (2 rows of 4 bales)
opt. add 1 row of 3 bales

Std. 10 (2 rows of 5 bales)
opt. add 1 row of 4 bales

Std. 12 (2 rows of 7 bales)
opt. add 1 row of 6 bales

Overall length

27'6" @ 8.38m

31'10" @ 9.70m

39'10" @ 12.14m

Overall width

8'6"a 10'0" @ 25943.05m

Platform height

445" @ 1133 mm

45 /" @ 1156 mm (tires std)

474" @ 1200 mm (tires std)

47 14" @ 1200 mm (tires opt.)

47 14" @ 1200 mm (tires opt.)

Dumping angle 35 degrees

Tread width (c/c) 831" @ 2121 mm 80 12" @ 2045 mm

Hitch weight (empty) 1500 Ibs approx. 1800 Ibs approx. 2800 Ibs approx.
681 kg. approx. 818 kg. approx. 1270 kg. approx.

Swivel hitch Std.

Automatic return of bale ram not available Std not available Std f not available Std

Remote control not available Std not available Std f not available Std

Axle Tandem

Hub (capacity) 8000 Ibs (3636 kg) 10000 Ibs @ 4545 kg

Spindles (diameter) 3" @ 73mm 314" @ 83mm

Recommended tractor 80 HP 100 HP 125 HP

Total weight 6500 Ibs approx. 7500 Ibs approx. 10500 Ibs approx.
2948 kg approx. 3402 kg approx. 4763 kg approx.

YFor speeds not exceeding 10 MPH.

Design and specifications subject to change without notice.

-16 -




AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M

170-04435
NN
s ,7 ,




AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M (cont'd)

REF.

O©CoO~NOOOAPMWNE

PART #

110-27063
120-00124
110-00383
110-27103
319-46491
110-00411
Std.
150-00271
Std.
110-20563
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-33981
110-33982
346-34000
150-09931
160-00661
36132
110-27111
302-46310

W14C16.1-1.5N

PN-165161
110-00391
Std.
120-06171
120-06263
120-06242
110-34011
300-46520
120-06191
120-06231
130-00702
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741
110-36211
130-00591

DESCRIPTION QTY

s S

& B

[a '8 o
LT LT = o 1 1
(O 181 (=T = o o PP 1 1
(oY= To [T aTo I ¢ JESTUT o] o o] o 1 1
BaCK PIA ..o 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut............c..ccooviiiennn.n. 7 7
Clevis pin 1 1/4™ dia. X 6 3/8™ g uueieiie e 2 2
Cutter Pin 1/4" did. X 2" 1g ceneeee e 3 3
P e 1 1
HITCh PIN CliP B/ 32 o ettt eeaas 10 11
Jack 12000 1DS (ArOP 180) - cueuenniiee ettt aans 1 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .........c.oooviiiiiiiiane. -1
Bolt /4™ NC x 1" Ig + nylon I0CKNUL .......ooonii e 4 -
(070] | F=T g S (o PRSP 11 11
(@0 ]| =T 1 2 o - 2
Grease fitting 1/4-28 drOit ... ..ouieii e 7 7
Bolt /2" NC x 1 1/2" Ig + nylon I0CKNUT .......ouieeiiiie e 4 4
(317711 =T 1 1
Clevis pin 1™ did. X 3 L/8M g «uueueuiinie e 7 7
[ P2 T 1 T 0 ) =T 14 14
Clevis pin 1™ did. X 5 378" g «uueueuiiiie i 1 1
(o= Vo 1o o - U0 0 JRS1 (o] o] o 1= SN PP PRRN 2 -
Square head bOolt 10-24 X 1 1/2" g cueuenieieieeeee e e 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" 1g ..uueuiniiniiiieieeeee e e 2 2
[IoT=To [0 To = 15 o 0 BRS] o] o] 1= 1 1
] 6= Lo = PP as required
TaNdem @SSEMDIY . ... 2 2
LI L0 [T o I = 10 =P PR PRPN 2 2
NYION 10CKNUTE 5/16™ NC ....eeiiiiie ettt e e eaes 11 13
AN L= N (V2Y=] (o =T o ) 4 4
Bushing 1 3/4™ d.i. X 2" d.€. X 3" 10 .eueiiiiii e 4 4
HUD H-8001 @SSEMDBIY ... et e e e e e e aeens 4 4
Clevis 1 3/4™ did. X 22 1/8" Ig ceueueeii et 2 2
Bolt 3/4™ NF X 1 1/2" 1g 4 lOCKEITE ....eeeeeeei e 2 2
RIiM 16.1 X 14-8 BOILS ....eeniiee ettt e 4 4
Tire 16.5 X 16.1 - 10 PIYS tuiuininiiiiiiei ettt 4 4
Clevis pin 1 172" did. X 6 L1/2" g ceueneieeie e e 2 2
Cotter Pin L/4" diad. X 2 1/2" 1g e 2 2
Frame P-68L0 ...t ea 1 1
Front rail (NMght SIdE) ..o e eeaa 1 1
Rear rail (Mgt SIAE) ... .. e e e 1 1
RN FOTK e 4 4
Bolt 3/4-NC x 5" + flat washer + nylon locknut ... 4 4
PIAtfOrm fOr P-B8LO ... ..iuiiiiiiii ettt ettt e e a 1 1
=] o - 1 PPN 1 1
Load iNICATOr [EVET ...ttt e 1 1
YOKE L/2" NF A NUE ottt ettt e e e e eae e eas 1 1
Bolt 5/16" NC x 3" Ig + nylon [oCKNUL ... e 1 1
Clevis + cotter pin 3/32" dia. X 3/4" 1g «.enieniii e 1 1
NUT /27 NC ettt e et e e e e e e eeaas 1 1
(317711 o =T 1 1
Bolt 3/8" NC x 1" Ig + nylon I0CKNUL .......cooni e 4 Opt.
Bolt /2" NC x 1 3/4" Ig + NYIloN I0CKNUT .....c.ouineiiii e 9 9
ReTaINING WaASHET ...t 9 9
L[0T YT RS o] oo o PPN 1 1
PUShEr WHEEI ... e e 4 4



AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M

REF.

56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105

PART #

160-00811
Std.
120-06282
190-10001
376-44000
346-44000
30BC28
110-34111
300-34220
190-11841
110-00521
150-00281
300-46490
110-34121
Std.
130-58282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36250

300-36400

190-11911

Std.

300-32310

140-21201

110-35801

300-32430

300-32520

190-02351

300-32250

130-91581
36169

322-20340

360-10000

300-36220

300-34250

300-36325

130-58132

110-48121

130-91571

300-32220

304-46490

160-25691

DESCRIPTION QTY
s 5
g B
Bushing 1 1/4" i.d. X L 1/2" 0.d. X L /A" IQ ceuenieieieiiieieee e 4 4
Grease fitting 1/8 NPT €lbOW 90 €0, . eueuiuinieiiiiiiieie i 4 4
PUSIET e e 1 1
(@0 ] 4] o] =137 o] <] o [T JPS 1 1
Flat Washier B/ ... 1 1
NYION 10CKNUTE 5/8™ NC ...t ettt e eaes 1 1
(377110 =T 2 2
ROd fOr 10ad INAICATON ... ..eiieiie e e 1 1
270 ] LAY A I AN (TG 77 A T T 1 1
Compression spring 1 3/16" 0.d. X 5 1/2" 1g .eueiiii e 1 1
(o T=To N oo [ o= (o] PP 1 1
] o PP PRPUR 9 9
Bolt 3/4™ NC x 4 1/2" Ig + NYloN I0CKNUT .....c.ouieeiieie e 1 1
ST U= Y/ o] (]« J 1 1
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" g «neuenieiiii e - 2
Valve SIrOUd ... e 1 opt
Threaded rod 3/8" NC x 9" Ig + 2 nylon IoCKNUL .........cooiiiiiiiiiii e, 3 -
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut ...
L g ¢ 1T o I 0 )V,Y A o] o) [0 o I (< ) 1 opt. -
S0IENOTA VAIVE SUPPOIT .. ..ttt et e e e e e e e e e e 2 -
SOlENOTA VAIVE ... e e 3 -
Additional solenoid valve for third row option (1) ........oeveieieiiiiiniie e opt. -
(O 18 =T I g o [PPSR 2 -
Additional quad ring for third row option (1) ......cccoeieiiiiii e opt. -
V=11V oTo] o 1= o] o PPN - 2
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut .............coooiiiiiiiiiiiiiiieen - 2
[ 1100 £ 1= LS PP 1 1
Bolt 3/4"™ NC x 3" Ig + nylon I0CKNUL ........oniii e 4 4
Flat washer 1 13/16™ i.d. X 3" 0.0, ccuiuieiiiiie e 1 1
Castle NUE L 3/4™ -5 NC .ei e 1 1
SWIVEI NITCN L. et 1 1
Bolt 3/8" NC X 1" Ig + 2 NULS (TNIN) ..eneiiii e 1 1
Bolt 3/8" NC x 3" Ig + nylon I0CKNUL .......coniii e - 2
Two position selector valve 3/4" NPT (see page 50) ....oevviiiiiiiiniiiiiiieieeeeeeeae, -1
Cotter PiN L/4" X B L/ 2" 1g. oo e 1 1
Bolt /4" NC x 1 1/2" Ig + nylon IoCKNUL .......ouiniiiieie e 2 2
1070 - | PPN 2 2
(070 | - | PSP PPPN 1 2
Bolt /4™ NC x 3 1/2" Ig + NyloNn I0CKNUT .....c.ouieeiiiiie e 2 -
Bolt /4™ NC x 5" Ig + nylon I0CKNUL .......couiii e - 2
Spring 3/4™ diameter X 4 1/2" I .o - 2
Bolt 1/4™ NC x 1" Ig + nylon locknut & flat washer (2) .......ccooeiiiiiiiiiiiiiiins - 2
ST 0] 0] 01 GRS U] o] o o] o N PPN 1 -
Stopper With plastiC rOd ... 1 -
Round head square drive machine screws 10 X24 2" g ..ccoeiviieiiiiieieiiieeieieeene 2
WINGS NULE L0-24 L. oottt et ettt ettt e e e e eaens 2 -
Bolt 3/8" NC X 3/4" Ig + SPring WaSher .....c.cuiuieiiiiiiei e 2 -
Bolt 5/16" NC x 1" Ig + nylon [oCKNUL ... e -
Bolt 3/8" x 1 3/4™ Ig + nylon locknut & flat washer ............c.cooiiiiiiiiiiiien, 4 -
Plate for eleCtriC VAIVE ........ou i 1 -
Travel limit pin fOor 48" Dales ... -1
I (0] ] 1= S PP -1
Bolt 1/4" NC x 3/4" |g + spring washer & flat washer ..............ccoooiiiiiininan.. 2 2
Bolt 3/4"™ NC x 4 1/2" Ig GR8 + nylon locknuUt ... 1 1
Spacer 3/4" i.d. X 1 3/16" 0.d. X 3/8" 1g «erenineii i 1 1

-19-



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M

170-04495
:
» @ //

®



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M (cont'd)

REF.

O©CoO~NOOOAPMWNE

33
34
34
35
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

PART #

110-27063
120-00124
110-00383
110-27103
319-46491
110-00411
Std.
150-00271
Std.
110-20563
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-35441
110-35442
346-34000
150-10291
160-00661
36133
110-27111
302-46310

W14C16.1-1.5N
W16C16.1-1.5N

PN-165161
PN-215161
110-00391
Std.
120-06351
120-06263
120-06631
110-06471
300-46520
120-06361
120-06381
130-00702
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741

DESCRIPTION QTY

& 3
LT LT = o 1 1
(O 181 (=T = o o PP 1 1
(oY= To [T aTo I ¢ JESTUT o] o o] o 1 1
BaCK PIA ..o 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut............c..ccooviiiennn.n. 7 7
Clevis pin 1 1/4™ dia. X 6 3/8™ g uueieiie e 2 2
Cutter pPin 1/4" did. X 2 «€ 1 ceniee e 3 3
P e 1 1
HITCh PIN CliP B/ 32 o ettt eeaas 10 11
Jack 12000 1DS (ArOP 180) - cueuenniiee ettt aans 1 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .........c.oooviiiiiiiiane. -1
Bolt /4™ NC x 1" Ig + nylon I0CKNUL .......ooonii e 4 -
(070] | F=T g S (o PRSP 15 15
(0] 1= L 1 T - 2
Grease fitting 1/4-28 straight ......cocuiiiiii e 7 7
Bolt /2" NC x 1 1/2" Ig + nylon I0CKNUT .......ouieeiiiie e 4 4
(317711 =T 1 1
Clevis pin 1™ did. X 3 L/8M g «uueueuiinie e 7 7
[ P2 T 1 T 0 ) =T 14 14
Clevis pin 1™ did. X 5 378" g «uueueuiiiie i 1 1
Interrupteur de fin € COUISE ... e eeae 2 -
Square head bOolt 10-24 X 1 1/2" g cueuinieieieeeeee e e 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" 1g . .uueueuieniiiiiieaee e e 2 2
[IaT=To [0 To = 14 o 0 K] o] o] 1= S 1 1
] 6= Lo = PP as required
TaNdem @SSEMDIY . ... e 2 2
LI L0 [T ot I = 10 = PP PPN 2 2
NYION 10CKNUL 5/16™ NC ....eieiiiei ettt e e e 15 17
AN L= (V251 (o =T ) 4 4
Bushing 1 3/4™ i.d. X 2" 0.0. X 3" g «eeiniiiiii e 4 4
Hub H-10000 aSSeMBIY ... e e e e eans 4 4
Clevis 1 3/4™ did. X 22 1/8" Ig ceneueeii et 2 2
Bolt 3/4"™ NF X 1 1/2" Ig 4 OCKEITE ....eeeeeeei e 2 2
RIiM 16.1 X 14-8 BOILS ....eeniiee ettt e 4 4
RIiM 16.1 X 16-8 DOIS ... e Opt. Opt
Tire 16.5 X 16.1 - 10 PliS «ueueuinieiiiiiiie ettt ans 4 4
Tire 215 X 16.1 - 10 PliS 1eueneininiie ettt Opt. Opt.
Clevis pin 1 172" did. X 6 L1/2" g ceuenieieeie e 2 2
Cotter Pin 1/4" diad. X 2 172" 1g eneeeieeeee e 2 2
Frame P-B8L2 ......c.iiiiiiiii 1 1
Front rail (NMght SIAE) ..o e eeaa 1 1
Rear rail (Mgt SIAE) ... ..ot eae 1 1
REAE FOTK e 4 4
Bolt3/4-NC x 5™ + flat washer + nylon loCKNUT ..o 4 4
Frame fOr P-B8L2 ... .ttt 1 1
=Y 1 o - U PP PR 1 1
Load iNICALOr [EVEN ...t e ae 1 1
YOKE 1/2" NF A NUL oottt ettt e e e e e e e e ens 1 1
Bolt 5/16" NC x 3" Ig + nylon [0CKNUL ... 1 1
Clevis + cotter pin 3/32" dia. X 3/4" 1g «.eueini i 1 1
N LU 2 1 1
(0311 o =7 S PPN 1 1
Bolt 3/8" NC x 1" Ig + nylon I0CKNUL ........ooie e e 4 Opt.
Bolt /2" NC x 1 3/4" Ig + NYloN I0CKNUT .....c.ouieeiiee e 9 9
ReTaINING WaASHET ... e 9 9



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M (cont'd)

REF.

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72
73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105

PART #

110-36211
130-00591
160-00811
Std.
120-06282
190-10001
376-44000
346-44000
35BS35
110-34871
300-34220
190-11841
110-00521
150-00281
300-40310
110-40081
Std.
130-58282
110-20501
110-20491
130-00732
18019
18019
QR-4021
QR-4021
140-24901
300-34250
120-00141
300-46400
130-21111
357-62000
110-00491
300-36310
300-36400
190-11911
Std.
300-32310
140-21201
110-35801
300-32430
300-32520
190-02351
300-32250
130-91581
36169
322-20340
360-10000
300-36220
300-34250
300-36325
130-58132
110-48121
130-91571
300-32220
304-46490
160-25691

DESCRIPTION QTY

~ X

g 2

o o
HOSES SUPPOIT . .. ee ettt ettt ettt e et et e e et et e e e e e e e e n e e aeans 1 1
PUShEr WNEEI ... e e 4 4
Bushing 1 1/4" i.d. X 1 1/2" 0.d. X L /A" g eeueuinieieieeeee e 4 4
Grease fitting 1/8 NPT €lDOW 90 B0 . .ueuiuinieiiiiie et 4 4
PUSIET e 1 1
(@0 ] 0] o] (=137 o] ] o [T JPS 1 1
Flat Washer 578 .. ... 1 1
NYION I0CKNUL 5/8™ NC ...t et e e e e 1 1
(0311 o =7 S PPN 2 2
RO fOr 10ad INAICATON ... e e 1 1
270 )L Y A I AN (TG 7 A T 1 1
Compression spring 1 3/16" 0.d. X 5 1/2" 1g .eueiiiii e 1 1
[IoT=To T oo [ o3 (o] SRR 1 1
] o PP 9 9
Bolt /2" NC x 1 1/2" Ig + nylon IoCKNUL ..o 2 2
ST =1 4V o] o] o JN PPN 1 1
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" g «ueuenieii i - 2
Valve SIFOUA ... e 1 Opt.
Threaded rod 3/8" NC X 9" Ig + 2 nylon I0CKNUL .........cooiiiiiiiiiiii e 3 -
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut for third row option (3)....... Opt. -
STe] [T pTo) [0 IV Z= 1AV IS0 o] o Lo ] o A PPN 2 -
SOIENOTA VAIVE ...ttt 3 -
Additional solenoid valve for third row option (1) .......coeiiiiiiiii e Opt. -
(@ 18 T=To B g o [PPSR 2 -
Additional quad ring for third row option (1) ......cocieiiiiiiiii e Opt. -
V=11V oTo] o 1= o] o PPN - 2
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut .............coooiiiiiiiiiiiiiiieen - 2
[ 1100 = LSS PPN 1 1
Bolt 3/4™ NC X 3" Ig + NYION I0CKNUL ..o 4 4
Flat washer 1 13/16™ i.d. X 3" 0.0, ccuunieiiiii e e 1 1
Castle NUE L 3/4™ -5 NC ..t 1 1
SWIVEI NITCN L. e 1 1
Bolt 3/8" NC x 1 1/2" Ig + 2 NULS (ThiN) ..o 1 1
Bolt 3/8" NC x 3" Ig + nylon I0CKNUL ........ooiii e - 2
Two position selector valve 3/4" NPT (see page 50) ....oeviiiiiiiiiiiieieie e, -1
Cotter PiN L/4" X 3B L/ 2" 1g oo 1 1
Bolt 1/4" NC x 1 1/2" Ig + nylon loCknNUL ........oeiiii e 2 2
(070 - PPN 2 2
(070 | - | PP RPN 1 2
Bolt /4™ NC x 3 1/2" Ig + nYloN I0CKNUT .....c.ouieeiiieie e 2 -
Bolt /4™ NC X 5" Ig + nYloN I0CKNUL .......oeinieii e e - 2
Spring 3/4™ diameter X 4 1/2" I .o - 2
Bolt 1/4™ NC x 1" Ig + nylon locknut & flat washer (2) ........cccoviiiiiiiiiiiiiiinenene. - 2
ST 0] 0] o1 GRS U] o] o o] o A PPN 1 -
Stopper With plastiC rOd ... e 1 -
Round head square drive machine screws 10 X24 2" g ..coeuiveieiiiiiiieiiieeieieeene 2 -
RAT 4o TS 0 St 0 2 1
Bolt 3/8" NC X 3/4" Ig + SPriNG NUE ..o e eeaas 2 1
Bolt 5/16" NC x 1" Ig + nylon [oCKNUL ... e -1
Bolt 3/8" x 1 3/4™ Ig + nylon locknut & flat washer ............c.coiiiiiiiiiiiiien, 4 -
Plate for €leCtriC VAIVE ........oei e 1 -
Travel limit pin fOr 48" Dales ... e -1
Y (0] ] 1= PSP -1
Bolt 1/4" NC x 3/4" |g + spring washer & flat washer ...............oooiiiiiiininan.. 2 2
Bolt 3/4"™ NC x 4 1/2" Ig GR8 + nylon locknut ...........coooiiiiiiieeeee 1 1
Spacer 3/4" i.d. X 1 3/16" 0.d. X 3/8" 1g . erenineiii e 1 1

-22-



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M

e /7

170-04565

i
>

-23-



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M (cont'd)

REF.

©CO~NOOOAWNE

34
35
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

PART #

110-27063
120-00124
110-00383
110-27103
319-46491
110-00411
Std.
150-00271
Std.
110-35291
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-35441
110-35443
346-34000
150-10291
160-00661
36133
110-27111
302-46310
W16C16.1-1.5N
PN-215161
PN-215161FI
110-00391
Std.
120-06421
120-06263
120-06492
110-06471
300-46520
120-06431
120-06471
130-00702
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741
110-36211
130-00591
160-00811

<

DESCRIPTION QT

[T T=T = T o o PP
(O8] 1] =T o ¢ [ PP
[IoT=To [T aTo =T ¢ =TT o] o L] o PP
BaCK Plate ..o e aaaaas
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut ................cccvveiiienannn..
Clevis pin 1 1/4™ did. X 6 B/8" 1g .euininiiieiiiei e
Cotter pin L/4™ did. X 2 «€ 10 ceneeii e
0 PR
HItCh PN Clp 5/ 32 e 1
Jack 12000 IDS (ArOP 180) eueueniniiee et
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .......ccccooeiiiiiiiiiinian.
Bolt 1/4™ NC X 1" Ig + Nylon I0CKNUT .....cuininiii e
(0] 1= T ec S o S 1
(0] 1 F= T S Y 22 o
Grease fitting 1/4-28 drOit. .........eiie et aeaa
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUT .........cooiuiiiiiii e
(3177111 1= N
Clevis pin 1" did. X 3 L/8" Ig «ueueuiiiie e
[ F= T o1 o ] 1 1= PR
Clevis pin 1" did. X 5 3/8" Ig < cuiuieee e
[IoT=To [T To IF= T4 0 0 JRST o] o] 1= S
Square head bolt 10-24 X 1 1/2" g ceueuieieiiee e aans
Hexagonal socket set screw 3/8" NC X 1 1/2" g .ovoviviiiiiiiiiiiieeeeee e 2
(oY= To T aTo = U ¢ 1S3 (] o] o 1= PP 1
] o T - as required
Tandem assembY . ... 2 2
L= TaTo [T o g T 1 =V PP 2 2
NYION 10CKNUE 5/16™ NC ... e et ae 19 21
AXIE (WEIAEA) ..o e
Bushing 1 3/4" i.d. X 2" 0.0, X 3" Ig eueuiuiiii i
HUub H-10000 aSSeMBIY ....vieii e e eaeaens
Clevis 1 3/4" dia. X 22 1/8" 10 - eueuenee e
Bolt 3/4™ NF X 1 1/2" Ig = 10CKLITE . ...eiee e
RIM 16.1 X 16-8 DOILS ..o e aeeeas
Tire 21.5 X 16.1 - 10 PlYS couiniiiiie e
Tire 21.5 X 16.1 - L0 PlYS ceuiniiiiii e 0
Clevis pin 1 1/2" did. X 6 172" I cueuinii e aas
Cotter pPINL/A™ did. X 2 L/ 2 Ig e
Frame P-B8L6G ... e a e
Front rail (Mgt SIOE) ... et eeeas
Rear rail (NGOt SIAE) ...cuiniiii e eeeas
RN FOTK e e
Bolt 3/4-NC x 5" + flat washer + nylon locknut ............cccoiiiiiiiiii s
Platform FOr P-B8L6 ... aaas
Rear rail (I6Ft SIOE) ... e aeas
(oY= To [N g Yo o1 o gl (=Y = PP
YOKE L/2" NF 5 NUE ..t e e e e
Bolt 5/16" NC X 3" Ig -+ nylon I0CKNUL .......ciuiii e
Clevis + cotter pin 3/32" dia. X 3/4™ g ceueneniiiiiii e
N L0 2 N
(3] 1110 1=
Bolt 3/8" NC X 1™ Ig + nylon 1oCKNUT ... e 4 opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon [ocknUt ... 15 15
RETAINING WASNET ..oeieiii et e e eeaens 11 11
HOSES SUPPOIT .ttt ettt et et et et et et e et e a et e e e e e en e 1 1
PUSNEI WHEEL . ... e eeeas 4 4
Bushing 1 1/4" i.d. X 1 1/2" 0.d. X L 1/4" 1 eunieie i 4 4

-24-

o =
L RPOWRANDNO PR WR WNNNRP R PGS

PNONPFPOWRANNOD, PNRPWNSNNPREPF PFP68L6

BADMNNARD
o
PRPRRPRPRPRPRPARNMRPRRPRENNERADMNNRARD

PRRRRPRPRERRADMRPRRLNN



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M (cont'd)

REF.

57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108

PART #

Std.
120-06282
190-10001
376-44000
346-44000

40AG60
110-35391
300-34220
190-11841
110-00521
150-00281
300-46490
110-35221

Std.
130-58282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36280

300-36400

190-11911

Std.

120-06481

300-38250

110-35401

300-32310

140-21201

110-35801

300-32430

300-32520
36169

190-02351

300-32250

300-36220

360-10000

322-20340

300-32220

300-34250

300-36325

130-58132

130-91581

110-48121

130-91571

304-46490

160-25691

DESCRIPTION QTY

Grease fitting 1/8 NPT elboW 90 deg. «.eueeiiiiiii e
PUSET « .as
(] 0] o] =21 o] d K] o] ] T PP
FIat WaSher 5/8™ ... ... et
NYION TOCKNUE 578" INC ...uniiitit ittt e e e e e a e e e e e eeaens
(03177112 To 1= PPN
ROd fOr 10ad INICATON ... e e e
BOIE 5/16" NC X B4 g «ueneeneinee ettt e e e e e e aees
Compression spring 1 3/16™ 0.d. X 5 1/2" Ig «.ouiuieieieiiiie e
[IoT- o [ o[ Tor- 1 (o] NPT
T PP
Bolt 3/4" NC x 4 1/2" Ig + nylon [oCKnUL ...
ST 1= 1Y ] (0] o 1P
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" Ig ueuenieii e
ValVe SNIOUD ... et eaeenas
Threaded rod 3/8" NC X 9" Ig + 2 nylon IoCKNUL ........ccoiiiiiiiiiiiiieeece e,
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut ...........ccoooiiiiiiiiiiiiieen,
FOr third FOW OPTION (B) ceuiuiiiii e et ae e e opt.
S0IeNOId ValVe SUPPOIT ...ttt ettt e e e aaas 2
SOIENOTA VAIVE .o e 3
Additional solenaoid valve for third row option (1) ........ooiiiiiiiiiiiii e, opt.
(@ 18-V I 4 1 o PP 2
Additional quad ring for third row option (1) ......ceoeiiiiiiiiiii e opt.
VAIVE CONMMECTON ...ttt ettt e e e enaenns -
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut ......... ..o
L T e T T
Bolt 3/4" NC x 3" Ig + nylon loCKNUL ... e
Flat washer 1 13/16" i.d. X 3™ 0.0, .cuuiuiiiiiiiiiii e
Castle NUE 1 3/4" -5 NC ...e it
SWIVEI NITCN ..t
Bolt 3/8" NC X 1 1/4" Ig + 2 thin NUES ...
Bolt 3/8" NC x 3" Ig + nylon loCknUL ... o
Two position selector valve 3/4" NPT (see page 50) ...
Cotter PIN /4™ X B L/ 2" 10 e e e e
Front rail (I8t SIdE) «.cueneniie i e
Bolt 7/16" NC X 1" Ig + nylon IOCKNUL .......ciniiiiii e eeeas
Clevis Pin L 1/4" X 7 /16" g wneneneeee et
Bolt 1/4™ NC x 1 1/2" Ig + nylon locknut ... ...
Lo ]| = PP
COlIAT e e
Bolt 1/4" NC x 3 1/2" Ig + nylon [oCKnUL ... e
Bolt 1/4" NC x 5" Ig + nylon [oCKNUL ..o
Stopper With plastic rOd ...
Spring 3/4" diameter X 4 /2" 1 ..o
Bolt 1/4™ NC x 1" Ig + nylon locknut & flat washer (2) .........coooiiiiiiians
Bolt 3/8" NC X 3/4™ Ig + SPring WaSher .......ccoiiiiiiiiiiiii e aeas
RTAY o TS 10 2 PPN
Round head square drive machine screws 10 X24 2" Ig «...oeveieiiiiiiiiiiiiiieeeeen
Bolt 1/4" NC x 3/4" Ig + spring washer & flat washer ...,
Bolt 5/16" NC X 1" Ig + nylon I0CKNUL ..o e
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer ...,
Plate fOr eleCtriC VAIVE ........cuiiniii e
S 0] o] o 1= =T U] ] o o PP
Travel limit pin for 48" Dales .....c.oniniii e
5 (0] o] o= SR PPN -
Bolt 3/4" NC x 4 1/2" Ig GR8 + nylon locknut ...........cooiiiiiiiiii e 1
Spacer 3/4" i.d. X 1 3/16" 0.d. X 3/8" 1g «erenineii e 1
-25.

W I—‘HSHI—‘I—‘I—‘NHHI—‘I—‘#P-6816

PR RRR AP,

TP NP NNADBRRPRE

=

PP NNNDN G

NI—‘HSHI—‘I—‘I—‘NHHI—‘I—‘#P-GB].GM

o
=
~

NN N  DNNNDRARRARRPRPENREPRERPERPRARNN,

o0 PN

RPRRPR,



OPTION 3°* ROW

110-36502

e

A

Y



OPTION 3°* ROW

REF.

©CoOo N, WNPE

NNNNNNNNRRRRERRRRRRR
NOUNMWNROOONOUONWNERO

PART #

120-06592
110-03831
150-12151
110-03851
110-04761
130-00591
160-00811
Std.
30TR12
Std.
32254
322-20310
306-50640
300-38490
300-32250
338-51000
110-36532
300-32250
Std.
346-36000
140-13071
300-32250
190-08211
130-91591
110-40571
140-23841
300-46490

DESCRIPTION QTY
Pusher option third row of bales ..........cooiiiiiiiii e 1
Loading arm for third row of bales ... 1
Forks for third row of Bales (2) ..coevneeiiiii e 2
Third bale guard rail ........ccoeiiiii e 1
TRIFA FOW JBVET ..o e e e e e e 1
PUSNEr WHEEI ... e 4
Bushing 1 1/4" i.d. X 1 1/2" 0.d. X L 1/A" IQ «eueueneiiieie e 4
Grease fitting L1/8" NPT OG0 ...ttt e e e e e aeaeanan 4
103/ [T aTo =T C 0 I o 3 52 PP 1
Grease fittingr 1/4-28 elbowW 90 ... ..o 2
T T ST,V 1 (o o N ) T PP opt.
Square headed 10-24 NC X 1 1/2" Ig (2) ceeeeneneeiiieiee e opt.
Bolt 1" NC x 7" Ig + nylon loCKNUL ... 1
Bolt 7/16" NC x 4 1/2" Ig + nylon [oCKNUT ..., 1
Bolt 1/4™ NC x 1" Ig + nylon locknut + flat washer .............coooiiiiiins 2
NUL B/ N e e e ettt et et e et a e e e eaes 2
[ (oL YRR U] o] o[ ] o A PP 1
Bolt 1/4" x 1" Ig + nylon locknut + flat washer.............oooiiiiiiiii 2
CULEEr PN B/ LB X 2™ e 1
NYION [OCKNUL B/ ... e 2
HOSE TS ONe ... e 1
Bolt 1/4" NC x 1" Ig + nylon [0CKNUT ..o 2
Extension spring 7/8™ 0.d. X 5 1/2" 1g .ot 1
[ (oL (0] o] o 1] PP 1
Stopper for 4' bale on manual auto-load ... 1
Back plate for stopper on manual auto-load ... 2
Bolt 3/4" NC X 4 1/2" 1g + NYION .. 4

-27-



ELECTRIC SYSTEM P-6810 P-6812 & P-6816

170-02253R1

Kyeyos wup buipoo| (4 AN

‘paJinbai jou si uondo siy} ‘Buisuas
peo| ate solnelpAy s,1010€1) 8U} §| (910N

(Kjuo ynouo ul
o1NDJUPAY p8sol) 1o EWA

SAIDA O11108 9 ] 9

JLIHM/ X0V g

. W

o]
WD buippo] % g@ F———— 3LIHM/A349

3

wioJ o)

paq burdwnp %4

LIS

o
13008
AHO0SSTOOV SLIOA !

Aovd

N3349

Elanis}

a3y
MOV I8/ ILIHM

%ov18/3n718

JONVH0

JLIHM
MOV 18/ 3ONVHO

MIVIB/A yyg/NITYo——

IATIML OL 9Nd
d31dvav ONOdd ¢

QT

| g

TWNOILID 7

| ey 210 10 pu3)
o s & %9
= =
440 =
& T (X )+
NO D /@
% Q0 w [e]e}
= & 4RO,

-28-



ELECTRIC SYSTEM P-6810 P-6812 & P-6816 (cont'd)

REF.

O©CO~NOOAAD_WNEPE

PART #

36100
36101
18005
36102
36142
36143
36144
36145
18017
18017
36112
36108
36109
18019
18019
190-10121
190-10131
190-10141
36113
36146
36169

DESCRIPTION QTY
SWILCh ON-0 T o 2
CONIOI IEVET 4 WAYS ..eneeiieie ettt e et ettt e et et et a e e e e e e e e e eneanaens 1
FUSE NOIAEr LOA ... ettt 1
(070 1 170 ] I o0 ) QP 1
Harness 12 wWires 16GA (126" Q) eucueininiiiieiiei e et e e e e e 1
Harness 12 wires 16GA (156" Q) eueueieiniiiieiiei e e e ee e 1
Harness 12 wires 16GA (5'6" Ig) (black: 21'6", orange and blue/black: 49, green and blue: 58). 1
12V aCCESSONES SOCKET ...t 1
LIMIE SWITCR e e aes 2
LMt SWITCN o e opt.
Two way Vvalve (CloSed CIrCUIL) ....iueueeiiieiii e e e e aeas opt.
LT e 0 T= o (o] G =1 =Y 1
SiNGle WaY QIOAE ... e 8
SelENOIT VAIVE ...t 3
SElENOIA VAIVE ... e e s opt.
Harness 16GA yellow (415" Ig for P-6810) .....ccviiiiiiiiiiieie e opt.
Harness 16GA yellow (492" Ig for P-6812) .....ccciviiiiiiiiiieii e opt.
Harness 16GA yellow (684" Ig for P-6816) ......ccovvuviiiiiiiieii e eeeeeeean opt.
CONIOl IEVEI 2 WWAYS .. neeieeiee ettt e ettt ettt et et e e e e e e e eenens 1
SWITCR B WY oo e opt.
Stopper With PIASTIC TO .....cuieiiiiie et e e aenns 1

-29-



ELECTRIC SCHEMA "LADDER" DIAGRAM

110-29961
(+) (=)
la———1?7Vcc -
SWITCH
FUSE E%[)N/OFF(OFH
- A control lever DUMPING
- 2 ways SOLENOID BED
DPY g (M1) B
& 2-212-1 - white/black & black o DOWN
control lever
2 ways SOLENOQID
(M1B) A
& 2= }2,3 . red & black . Up
control lever
4 ways SOLENOID RAM
(M2) D
@ 2=42-3 86 orange
switch & qﬁg
on/off (OF2) g ouT
1 LS1
4 Q
| <
#Cp D930 }87 blue/black é
30,87 J blue LS2 é
control lever"
4 ways | SOLENOID
(M2) 5|C
8= g N
control lever LOADING
4 ways SOLENOID ARM
(M2) white black
o =H=3 ® « ¥ DOWN
control lever
4 ways SOLENOID
(M2D) ok F
@1 =211 orange/blac » \
LS3
black s UP
control lever THIRD ROW
3 ways SOLENOID OPTIONAL
(3P1) /black
reen ac ® DOWN
Q g
&—
)
N
()
g P UP
. %2 SOLENOID |[CLOSED HYD.
= 2|2 block ||CIRCUIT ONLY
e N s & 3
() () o)
2l |1216121E 5 1
IR D3 o
pel Ll
= o|o> |0 D4 4 ©
%
SSEINER N
D6 o 1
Ll o
D7 o 5
Ll
D8 o
Ll

-30-



170-04593R1

‘g)nuIwW Jad suojpeh oz 1e
1sd 00Gg 01 pa1snipe aq 1snw
(ze# wan) anfen Jatjal syl

=

g\

e
. 2 —@
peg
“.__F___“ sl @
®) r Q &J 1@/@ Em%mmmmav NI
N T it
ﬁ @ b : et @N@W@W@ - (mojeA)(unial) LNO

I — O, D @ IL@

HYDRAULIC SYSTEM P-6810

Loading arm

-31-



HYDRAULIC SYSTEM P-6810

REF.

O©CO~NOOAS_WNEPE

PART #

S71-4
9515x8x8
9315x8x8

18019
9405x6x6
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
30BC28
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09611
3529x8x8
9457x8x8
190-09651
S75-4
190-10231
190-00241
9405x8x8
9456x6x6
6621
110-00651
RL50-1500
190-03671
160-22511
160-23281
190-00132
190-11051
190-11081
9405x8x6

DESCRIPTION

Quick coupler /2" mMale .....ceeueiiiiiiiii s
Fitting 3/4" ORB male x 1/2" NPSM female 90° swivel .....
Fitting 3/4" ORB male x 1/2" NPSM female straight swivel
S0lenoid ValVe ...
Fitting 3/8" NPSM x 3/8" NPTF 90° swivel ..........c...ceuu.n.
Arm CYINAEr ...
Ram CYliNAEr ...
Fitting 3/8" NPTF x 1/2" NPTF 90° swivel ........ccccvvvvinenen.
Fitting 3/8" NPTF x 1/2" NPTF straight swivel ..................
Hose 1/2" x 9 1/2" Ig +2 fittings 8U108 ............ccunene...
Female Cap (Qr€EN) . ..uiu e e
Female cap (YElIOW) ...oneneinie e
DUMPING CYlINAEY ... e
Fitting 7/8" ORB male x 1/2" NPTF female .......................

Hose 1/2" x 204" Ig +2 fittings 8U108

Hose 1/2" x 30" Ig +2 fittings 8U108 ........cccevvvvvnvninnn...
Hose 1/2" x 17" Ig +2 fittings 8U108 ........cccevvvvvnvnenenn...

Restrictor 1/8"

Hose 1/2" x 16" Ig +2 fittings 8U108 .........ccevvvvvnvninenn...
SEOP VAIVE e e
Hose 1/2" x 27" Ig +2 fittings 8U108 ........cccevvvvvnvninnn...
Fitting 1/2" NPTF male x 1/2" NPTF male 90° ..................
Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male..
Hose 1/2" x 98" Ig +2 fittings 8U108 .........ccevvvvvnvninenn...
Quick coupler 1/2" female .......cccovieiiiiiiiiiiiiiiice e
Hose 3/8" x 50" Ig + 2 fittings 6U106 ...........cccevvvnenenn...
Locknut 1 1/2" - 12 X /2" Ig ceueieiieiee e

Fitting 1/2" NPSM femelle tournant x 1/2" NPTF male 90°

"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ..
Fitting 08 ORB female x 1/2" NPTF male ..........cccecvuenene...
Valve for closed center hydraulic system .............ccccoeeeee.
Relief valve ...
Hose 1/2" x 22" Ig +2 fittings 8U108 ........cccevvvvvnvninenn...
Hydraulic line 3/8" X 142" Ig cvvvieiiiie i
Hydraulic line 3/8" X 79" Ig «uevieiiiiie e
Hose 1/2" x 18" Ig +2 fittings 8U108 ........cccevvvvvnvninenn...
Restrictor (hole 1/32™) ..o
Hose 3/8" x 18" Ig + fitting 6U106 + fitting 6U108 ........
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ....

-32-



HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION

170-04605R1
:
O @ 1 &
i i 0
E e E E

E@
—©

SN
I m

% o
[5TF

o @
SR e
, O

o
LR
>5 .0
53:5;
o =
o O
15 k="
'l—‘jc)
ol 2 89oc
= 0LE
c=
i g o] c309
§ I < SE¥ m
= o =
| @ |
o =
>
N

-33-



HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION

REF.

O©CO~NOOAA_WNEPE

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

PART #

S71-4
190-10231
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22511
160-23091
160-23281
30BC28
9455x6x6
190-10191
190-11911
190-04561
190-09611
190-09651
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
9405x6x6
30TR12
190-10221
36141
190-10012
3529x8x8
9456x8x8
190-11112
6618
6621

3109x12x08

9405x8x6
9315x8x8

DESCRIPTION QT
3
Quick coupler 1/2" Mal@ ....uniee i 6
Hose 3/8" x 50" Ig +2 fittings BUL06 .......cceiiiiiniiiiiiiieii i eeeaeae 4
Hose 1/2" x 232" Ig +2 fittings 8UL08 .......ccoviiiniiiie i 3
Hose 1/2" x 196" Ig +2 fittings 8UL08 .......ccoviiiiiiiiiiiiie e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ........cccovvveieinnnnn.. 5
A CYINAET . e 1
[ L0 T 11 o 1= 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° ............ccccenenne. 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straight .................... 4
Hydraulic lin@ 3/8" X 142" 10 «ueuuieiieie it e e e e 1
Ligne hydraulique 3/8" X 156 3/8" Ig...cucuiiiiiieiii et ee e -
Hydraulic lin@ 3/8" X 79" 10 «.ueeiiiei et e eens 2
[0 18 g o T 74 L1 o 1= 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF female .............ccccevvennnne. -
Hose 1/2" x 46" Ig +2 fittings 8UL08 .......cuiiiiiiiii i 1
Two position selector valve 3/4" NPT (S€€ P. 51) ceuieiiiiiiiiiiiiivieieeeeeens 1
Hose 1/2" x 212" Ig +2 fittings 8UL08 .......ccviiiiiiiiiiiiiie e 1
Hose 1/2" x 27" Ig +2 fittings 8UL08 .......ouiiiiiiiii i 1
Hose 1/2" x 98" Ig +2 fittings 8UL08 .......cuiiiiiiiii i 1
Hose 1/2" x 18" Ig +2 fittings 8UL08 .......cuiiiiiiiii i 1
LOCK NUE 1 1/2" =12 X L/ 2" 1 ceeeeaeee ittt e eeeas 1
Hose 1/2" x 40" Ig +1 fitting 8U108 + 1 fitting 8U106 ................cevvenene. 1
[ 8T T 272 A V1 4T 1 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° .......ccccvvvveieinnnnn.. 2
Female Cap (YEIIOW) ....eoe e e 2
=T g F= LI o= T o BN (o =T o ) 2
[T g F= LS o= T o I (= ) 2
Fitting en «T» 3/8" NPSM female swivel x 3/8" NPTF female ..................... 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF male 90° ........cccevvveieinnnnn.. 2
Cylinder for 3 row OPtiON ......cuieiii e -
Hose 1/2" x 232" Ig +1 fitting 8U108 + 1 fitting 8U106 ..............c.enenene. 1
Female Cap (DIUE) ..noeie s -
Hose 3/8" x 87" Ig +1 fitting 6U106 + 1 fitting 6U108 ................cevneeene. -
Fitting 1/2" NPTF male x 1/2" NPTF male 90° .....ccciiiiiiiiiii e -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ..............ccooeeeeene. -
Hose 3/8" x 7" Ig + 1 fittings 6U108 + 1 fitting 6UPOS8..............ccevvnnene. -
Check valve (WithoUt hole) ......c.ceii e -
Fitting 08 ORB female X 1/2" NPTF Male ....cccoviiiniiiieiiiii e -
Reducer fitting 3/4" NPTF x 1/2" NPTF female .......ccovviiiiiiiiiiieeen 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ........cccovvveieinnnnn.. 1
Fitting 08 ORB male x 1/2" NPSM female swivel .........cccocvviiiiiiiiiiinnnnnn.. -

i+ N OPTION <

N NN O

P P RPENNMNNN P



170-04613R1

"g1nuIw Jad suojeb oz 1e
1sd 00GZ 01 paisnipe aq 1snw
(2e# Wan) anjeA Jalfal ayL

—©
@, = &J 1@/@ (usaub)(ainssauad) N|
Z, 57 gl Al e
(moyjah)(uimal) 1n0
P ® P 2 @&

= @!@ e\

7T 7 &

HYDRAULIC SYSTEM P-6812

£
&
|
2]l
(=)
@J* '
Loading arm =

-35-



HYDRAULIC SYSTEM P-6812

REF.

OCO~NOOADWNEPE

PART #

S71-4
9515x8x8
9315x8x8

18019
160-22491
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
35BS35
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09611
3529x8x8
9457x8x8
190-09721
S75-4
190-10241
190-00241
9405x8x8
9456x6x6
6621
110-00651
RL50-1500
190-03671
160-22111
160-23291
190-00132
190-11051
190-11081
9405x8x6

DESCRIPTION

Quick coupler 1/2" male ............

Fitting 3/4" ORB male x 1/2" NPSM female swivel 90°

Fitting 3/4" ORB male x 1/2" NPSM female swivel droit...........cccccoeviiiiiiieenn.
Solenoid valve ...,

Ligne hydraulique 3/8" x 70 1/4" Ig

Arm cylinder
Ram cylinder

Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90°
Fitting 1/2" NPSM female swivel x 3/8" NPTF female droit
Hose 1/2" x 9 1/2" Ig +2 fittings 8U108

Female cap (green).......ccccvuenen..

Female cap (yellow)

Dumping cylinder .........c...co......
Fitting 7/8" ORB male x 1/2" NPTF female .....ccccovviiiiiiiiii e

Hose 1/2" x 204" Ig +2 fittings 8U108
Hose 1/2" x 30" Ig +2 fittings 8U108
Hose 1/2" x 17" |Ig +2 fittings 8U108
Restrictor 1/8"
Hose 1/2" x 16" |Ig +2 fittings 8U108

Stop valve

Hose 1/2" x 27" |Ig +2 fittings 8U108

Fitting 1/2" NPTF male X 1/2" NPTF male 90  ......ciiiiiiiiii e e eens
Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male..........cccoooiiiiiiiinin,
Hose 1/2" x 45 1/2™ Ig +2 fittings 8ULO8 ......ceneiiii i

Fitting rapide

1/2" female

Hose 3/8" x 99" Ig + 1 fitting 6U108 & 1 fitting 6UL106 .........cccvviniiiiiiniinanen.
Locknut 1 1/2" - 12 x 1/2" Ig......

Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90°
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female
Fitting 08 ORB female x 1/2" NPTF male
Valve for closed center hydraulic system

R TSY S22 1A/

Hose 1/2" x 22" |g +2 fittings 8U108

Hydraulic line 3/8" x 180 5/8" Ig
Hydraulic line 3/8" x 117 3/8" Ig

Hose 1/2" x 18" Ig +2 fittings 8U108

Restrictor (hole 1/32")...............

Hose 3/8" x 18" Ig + 1 fitting 6U106 + fitting 6U108
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90°

-36-



HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION

170-04625R1

=

Ram

T TF

& [® On ce

1

>s .8

;:EE

5 ©5 8

= [e =18

o 3o

: 218 o iag=

[QV ; O OE

~ o C:('U

0 = c30
< Ol o ogw P
< 5 £ OT © m
= o] ol = o
o x )

z

-37-



HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION (cont'd)

REF.

©CoO~NOOUORAWNLE

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

PART #

S71-4
190-10241
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22111
160-23081
160-23291
35BS35
9455x6x6
190-10191
190-11911
190-04561
190-09611
190-09721
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
160-22491
30TR12
190-10221
36141
190-10012
3529x8x8
9456x8x8
190-11112
6618
6621

3109x12x08

9405x8x6
9315x8x8

DESCRIPTION QT
S
Quick coupler 172" Male ... .. 6
Hose 3/8" x 99" Ig +1 fitting 6U106 + 1 fitting 6U108 ...........ccevvvvnnnnnne. 4
Hose 1/2" x 232" Ig +2 fittings 8UL08 ..o e 3
Hose 1/2" x 196" Ig +2 fittings 8UL08 ..o e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ........cccociiiieieinannne. 10
ArmM CYIINAEE .o e 1
RaM CYIINAET <. 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .............cccceeeene. 3
Fitting 1/2" NPSM female swivel x 3/8" NPTF female droit ........................ 5
Hydraulic line 3/8" X 180 5/8" 1g . .ucueieiiii e 1
Hydraulic line 3/8™ X 195" 1 «.cuuiii i -
Hydraulic line 3/8" X 117 3/8" 10 «ueueneeiii e 2
DUMPING CYIINAET ... e 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ..............c.oooiiiieiiniae. -
Hose 1/2" x 46" Ig +2 fittings 8UL08 ......eiuiiiiiiiii e 1
Two position selector valve 3/4" NPT (Se€ P. 51) ceueiuiiiiiiiiiiiiiiieieieeeens 1
Hose 1/2" x 212" Ig +2 fittings 8UL08 ..o e 1
Hose 1/2" x 27" Ig +2 fittings 8UL08 ......eiuiiiiiiii e 1
Hose 1/2" x 45 1/2" Ig +2 fittings 8UL08 ......ccoiiiiiiiiiiiiieiei e 1
Hose 1/2" x 18" Ig +2 fittings 8UL08 .....eiuiiiiiiii e 2
LoCK NUE 1 1/2™ =12 X 1/ 2" I ceeeeeee e 1
Hose 1/2" x 40" Ig +1 fitting 8U108 + 1 fitting 8U106 ..........ccccevvvvnnnnnne. 1
Plug 3/4" NPT Ml ... et a e 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° .........c.cociiiieieininnne. 2
Female cap (YEIIOW) .. ... e 2
Female Cap (OrEEN) ... e e 2
Female Cap (FeA) ... e 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ......................... 2
Hydraulic line 3/8"™ X 70 1/4™ g «eueeiee e 1
Cylinder for 3™ roW OPLION .......cieiiiiiie e aeaas -
Hose 1/2" x 232" Ig +1 fitting 8U108 + 1 fitting 8U106 ............c.eevvnenene. 1
Female cap (DIUE) ... s -
Hose 3/8" x 87" Ig +1 fitting 6U106 + 1 fitting 6U108 ..........cccevvvvnnnnene. -
Fitting 1/2" NPTF male x 1/2" NPTF mMale 90 ......ooiuiiiiiiiiiiieieeeea e -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ...............c.ooooeeee. -
Hose 3/8" x 7" Ig + 1 fitting 6U108 + 1 fitting 6UPOS8 ..............ccevvenenn.n. -
Check valve (WithoUut hole) ... -
Fitting 08 ORB female x 1/2" NPTF male ......cccooiiiiiiiiiiiiieeeeea -
Reducer fitting 3/4™ NPTF x 1/2" NPTF female ..., 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ..........cocoiiiiiiinnnne. 1
Fitting 08 ORB male x 1/2" NPSM female swivel ..., -

-38-

<

+ N OPTION

N

N NN O

PP EPNNNN R



HYDRAULIC SYSTEM P-6816

170-04633R1

YAV A

‘aInuIw Jad suojeb oz 18
1sd 900Gz 01 paisnlpe ag asnuw
(zEe# wan) anjen Jaljaa ay L
69
f@
Q

& @ (usaub)(sinssaud) N

I
w & @N@\g @\ So_‘_%?awww%@

=

Loading arm

)

-39-



HYDRAULIC SYSTEM P-6816

REF.

O©CO~NOOAA_WNEPE

PART #

S71-4
9515x8x8
9315x8x8

18019
160-22551
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
40AG60
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09821
3529x8x8
9457x8x8
190-09811
S75-4
190-10251
190-00241
9405x8x8
190-11061
6621
110-00651
RL50-1500
190-03671
160-22561
160-23301
190-00132
190-11051
190-11081
9456x6x6
9405x8x6

DESCRIPTION

Fitting rapide 1/2" male

Fitting 3/4" ORB male x 1/2" NPSM female swivel 90° ........cccociveiiiiiiiiinnnnnnn.
Fitting 3/4" ORB male x 1/2" NPSM female swivel straight ..............cccceiiinns

Solenoid valve
Hydraulic line 3/8" x 183" Ig

Arm cylinder
Ram cylinder

Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .........ccceiviiviiiienn.
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straighr .........................
Hose 1/2" x 9 1/2" Ig +2 fittings BULO8 .......coiiiiiiiii e

Female cap (green)
Female cap (yellow)
Dumping cylinder

Fitting 7/8"ORB male X 1/2" NPTF female ........coeiiiiiiiiii e
Hose 1/2" x 204" Ig +2 fittings BULO8 .......cuiuiiiiiiiiiii e aee
Hose 1/2" x 30" Ig +2 fittings BULO8 ....c.oviniiiiiiieiie e e ae e
Hose 1/2" x 17" Ig +2 fittings 8ULO8 ....c.oiiniiiiiiieii e e

Restrictor 1/8"

Hose 1/2" x 16" Ig +2 fittings 8ULO8 ....c.oiiniiiiiiieiiee e e ae e
S 0] Y 7= 1LY
Hose 1/2" x 52" Ig +2 fittings 8ULO8 ....c.oviniiiii e ae e
Fitting 1/2" NPTF male x 1/2" NPTF male 90 ......ccoviiiiiii i eeeens
Fitting en «T» 1/2" NPSM female swivel X 1/2 NPTF male........cccocvviiieiinanns
Hose 1/2" x 30" Ig +2 fittings 8ULO8 ....c.oiiniiiiiiieie et ae e

Fitting rapide 1/2" female

Hose 3/8" x 162" Ig + 1 fitting 6U106 + 1 fitting 6U108 .............ccenennnn.n...

Locknut 1 1/2" - 12 x 1/2" Ig

Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ......cccoovviiiiviieienennnnn.
Hose 3/8" x 147" Ig + 1 fitting 6U106 + 1 fitting 6U108 .............ccenennen.n...
Fitting 08 ORB female X 1/2" NPTF Male ....cevviiiiiiiii e
Valve for closed center hydraulic SyStem ........cccooiiiiiiiiii e
Relief ValVE ..o
Hose 1/2" x 22" Ig +2 fittings 8ULO8 ....c.oviniiiiiiiei e e ae e

Hydraulic line 3/8" x 252" Ig
Hydraulic line 3/8" x 213 7/16" Ig

Hose 1/2" x 18" Ig +2 fittings 8ULO8 ....c.oviniiiiiiiei e v a e

Restrictor (hole 1/32")

Hose 3/8" x 18" Ig + 1 fitting 6U106 + 1 fitting 6U108 ............cceeneninnennnn...
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ..........cccevvviiennnne.
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ........cocvvvieiiiniiiennnnnnn.



HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION

170-04645R1

~¢\.

H=

i

o]

Ram

|

il

T Loadlng am

O [T® cc
1
=0
XS .=
.cg."U:;
5 ©H o
E= o= &
[oX 4—'3@
o + O ¢
O .=
; O O+
) c=a
= c 30
— i) o 8% Py
= = OTw® T
9 [ 2
o e
>_
N—r

-41 -



HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION (cont'd)

REF.

©CoO~NOOUA~WNLE

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

PART #

S71-4
190-10251
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22561
190-10012
160-23301
40AG60
Std.
190-10191
190-11911
190-04561
190-09821
190-09811
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
160-22551
9455x6x6
190-10221
36141
160-23101
190-11061
30TR12
3529x8x8

190-111112

6618
6621
9456x8x8

3109x12x08

9405x8x6
9315x8x8

DESCRIPTION QT
3
3
o
Quick coupler 172" Male ... .. 6
Hose 3/8" x 162" Ig +1 fitting 6U106+1 fitting 6U108 .........cccvvvnvnvnnnnnne. 2
Hose 1/2" x 232" Ig +2 fittings 8UL08 ..o 3
Hose 1/2" x 196" Ig +2 fittings 8UL08 ..o e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ..........cociiiiiieininene. 9
A CYIINAEE .o e 1
RaM CYIINAEY <. e 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .............cccceeeeie. 3
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straight .................... 5
Hydraulic line 3/8™ X 252" 1g «.cnuei i 1
Hose 3/8" x 87" Ig +1 fitting 6U106 + 1 fitting 6U108 ...........ccevvvvnnnnene. -
Hydraulic line 3/8" X 213 7/16" Ig «eueeeiiii i 2
DUMPING CYIINAET ... e 2
UNION 378" NPT L.t ettt et e e e e e e e -
Hose 1/2" x 46" Ig +2 fittings 8UL08 .....oeiuiiiiiiii e 1
Two position selector valve 3/4" NPT (Se€ P. 51) ceueieiiiiiiiiiii e 1
Hose 1/2" x 212" Ig +2 fittings 8UL08 .......ouiiiiiii e 1
Hose 1/2" x 52" Ig +2 fittings 8UL08 .....c.iuiiiiiiiii e 1
Hose 1/2" x 30" Ig +2 fittings 8UL08 ......uiuiniiiiiiii e 1
Hose 1/2" x 18" Ig +2 fittings 8UL08 ......eiuiiiiiiiii e 2
LoCK NUE 1 1/2™ =12 X 1/ 2" 1 ceeeeeee e et 1
Hose 1/2" x 40" Ig +1 fitting 8U108 + 1 fitting 8U106 ...........cccevvvnnnene. 1
Plug 3/4" NPT Ml ..eeeie e et 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° .........c.cooiiiiiieininnne. 2
Female cap (YElOW) .. ... e 2
Female Cap (OrEEN) ... . e 2
Female Cap (FEA) ...t 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ......................... 2
Hydraulic line 3/8™ X 183" 10 «ucuueiie i 1
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ..............c.cooiiiiiiiniae. -
Hose 1/2" x 232" Ig +1 fitting 8U108 + 1 fitting 8U106 ..............eevvnenene. 1
Female cap (DIUE) ... s -
Hydraulic line 3/8" X 38 3/4™ g .eueeii e -
Hose 3/8" x 147" Ig + 1 fitting 6U106 + 1 fitting 6U108 ....................... -
Cylinder for 3™ roW OPLION .......ciuiiiiii e e e aeaas -
Fitting 1/2" NPTF male x 1/2" NPTF male 90 ... oo -
Hose 3/8" x 7" Ig + 1 fittings 6U108 + 1 fitting 6UPO8...........ccccevvvvnvnnene. -
Check valve (WithoUut hole) ... -
Fitting 08 ORB female x 1/2" NPTF male ......ccooiiiiiiiiiii e -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ...............c.ooooeee. -
Reducer fitting 3/4™ NPTF x 1/2" NPTF female ... 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° .........c.cooiiiiiieininene. 1
Fitting 08 ORB male x 1/2" NPSM female swivel ..o, -

-42-

<

+ N OPTION

N

N NNDNO

NP PRPERPNEPENNDN

=



HYDRAULIC SYSTEM FOR 39 ROW OPTION P-6810, P-6812 & P-6816

170-04721R2

(Pa)) 1NO

|
b |
N | ‘uonisod Buipeoyy e
AN b | UM BABA [01U0D & 0] JO
b (yuey) aAJaSaM (10 0 UIMBY
|
fﬁcmemxm::mwmav NI

- S
oso__m;xEch 1n0



HYDRAULIC SYSTEM FOR 3¢ ROW OPTION P-6810, P-6812 & P-6816

REF.

CoON~N~NOOUOBMADMDMWDNE

PART #

18019
190-10031

15855x8x8x8

160-23281
160-23291
160-23301
9255x8x6
190-00132
160-23091
160-23081
160-22561
9455x6x6
190-10012
9405x8x8
30TR12
Std.
160-23101
QR4021
190-00781
9315x8x8
HSR882
9515x8x8
190-10041
3529x8x8
9456x8x8
6621
6618

190-11111

DESCRIPTION

o
SOIENOTA VAIVE ... e 1
Hose 1/2" x 49" Ig + 1 fitting 8U106 + 1 fitting 8U-108................. 2
Rt 1
Hydraulic line 3/8™ X 79" Ig...cueiriii e e 2
Hydraulic line 3/8™ X 117 3/8" Ig «.eueeiiiiiei e -
Hydraulic line 3/8" X 213 7/16" Ig «evveeiiiiiieie e -
Fitting 3/8" NPTF x 1/2" NPTF straight swivel....................ol. 4
Hose 1/2" x 18" Ig + 2 fitting U108 .......coiiiiiiiiiiiciieee e 2
Hydraulic line 3/8" X 156 3/8" Ig ..ceiuiiiiii i 2
Hydraulic line 3/8™ X 195" Ig...ciuiniiiiiii e -
Hydraulic 1ine 3/8™ X 252" Ig . .uceiiiiii i e -
Fitting 3/8" NPTF x 3/8" NPTF 90° swivel ......cccoviiiiiiiiiiiiiieennn. 4
Hose 3/8" x 87" Ig + 1 fitting 6U106 + 1 fitting 6U108.................. 2
Fitting 1/2" NPTM x 1/2" NPTF 90° swivel .......cccovviiiiiiiiiiiiiieenn, 1
Cylinder for 3™ row Option ......couiiii i 1
L 01T T 4= H 1 -
Hydraulic line 3/8™ X 38 3/4™ Ig cuuueeieiie e e -
Quad ring 1 1/32" 0.d. x 29/32" i.d. X L/16" ...cceiiiiiiieiiiiieens 1
Threaded rod 3/8" X 11 1/2" Ig weueiriniiiiii e 3
FIittingF 3/4"-16 X 1/2-14 ... 2
Modified restrictor & 3/L16" ... ..o e 1
Fitting 3/4"-16 X L/2"-14 . oo 1
Hose 1/2" x 36" Ig + 2 fitting 8UL08 .........ccciiiiiiiiiiiiiiieeee e 1
Fitting 1/2" NPTF male x 1/2" NPTF male 90° .......ccciviiiiiiiiiiienn. 2
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female .................. 2
Fitting 08 ORB female x 1/2" NPTF mMale ......cccoviiiiiiiiiiiieeee, 1
Check valve (Without hol€) ........cooriiii e, 1
Hose 3/8" x 7" Ig + 2 fittings 6ULO08 ..........cccviviiiiiiiiciieieceeeee, 1

|HHN#|N|N#|N|HNHP‘68120

PR RNNRRRNWPR,

—

PN P pagls <

NN

P PEPNNPPFRPEPNORPNNEPENDMDN,



CYLINDER 30AT20

110-00711
@)
(&) (9 (9 0 @ / E
| |
|
31 1/8"

REF. PART #  DESCRIPTION QTY
1 Std. Grease fitting 1/4" - 28 Straight.....o.eiiii i 1
2 D-6161 Bushing 1" i.d. X 1 1/4™ 0.d. X 2 d/2" e e 1
3 OR-018  O-riNgG 1/16" X B4 X T 8 ..ot e e e es 1
4 PSP-334 O-riNG B/AB" X 2 /8 X B et 2
5 OR-222  O-ring 1/8™ X 1 1/2" X L B/A N .t 1
6 BU-222 Back-up 1/8™ X 1 1/2" X L /A" e 1
7 AR-2269F0  WIpPEr 1/8" X L A/ 21 X 2 ettt et e 1
8 Std. N LU A E I 1
9 150-06741 1S (0] TG Ao T T P 1

10 110-00891 Cylinder Body 3" dia. ..euvieieiiii e 1
11 D-5000031 PISton rod 1 1/2" X 26 /8" ... 1
12 D-5000041 L LY=o G o [T 1
13 Std. Stopper 1 172" - 12 X L /2 e 1
14 110-14621 PIiSton rod €Nd 1 172" - L2 .o 1
NI* 36172 Repair kit for cylinder (includes # 3, 4, 5, 6, & 7) woveiiiiiiiiiie e 1

*N| = Not illustrated



CYLINDER 30BC28

170-01911

@ @ @ 0 N @
S A\
N N
N SN
NN \
N N

N NL
R

W N\L®)] /e \‘ i ‘
A i
N

777777,

38 1/4"

REF. PART #  DESCRIPTION QTY
1 BU-334  Back-Up /16" X 2 5/8" X 3 e 2
2 OR-334  O-riNG /LB X 2 5/ X 3 ittt 1
3 OR-018  O-riNG 1/16" X B/A" X 718 et 1
4 PSP-334  O-riNg 3/L6" X 2 5/8" X 3 e e 1
5 OR-218  O-ring 1/8™ X L L/A™ X L A/ 2 et 1
6 BU-218  Back-up 1/8" X L L/4™ X L /2" e et e 1
7 CR12330  Wiper 1/8" X 1 1/4" X 1 L 2" ..t 1
8 33948220  NUL 778" INF ettt ettt e et ettt a e 1
9 150-02371  PiISEON 3" 08, «ueuenininiii ettt ettt ettt e et e e et e a e aaans 1

10 110-12161 Cylinder body 3" for 30BC28 with 1 fitting 3/8" NPT straight &
1 fitting 3/8" NPT 90 dEQ. euuininiiiiiea et ettt e e e e ee e eaas 1
11 110-11641  Piston rod 1 1/4" fOr 30BC28 ... ..uiniie i e 1
12 150-02381  HeEAA 3" di8. eueininiii it ettt ettt ettt et e e aaans 1
NI* 51444 Repair kit for cylinder (includes # 1, 2, 3, 4,5, 6, & 7) ceuiiiiiiiiiiiiiiiiiiieens 1

*NI = Not illustrated

-46-



CYLINDER 35BS35

REF.

O©CO~NOOAA_WNEPE

10
11
12
NI*

*NI| = Not illustrated

110-36601

i %ﬁ\\\'ﬂlﬁ,
A H
'. )

i

i e
|
| |
\ |
|
45 1/4"

PART #  DESCRIPTION QTY
110-34881 Cylinder body 3 1/2" di@. cueueeieiii e 1
110-34891 PISton rod 1 1/2" X 43 7182 . 1
338-48000  NUL 7/8"-LANF ...t et e e et e e e e e e e re e e e eneaeans 1

D-6113 ] o o T Tt I 2 o [ - PN 1

D-6114  Head 3 d/2" i@l ceueeieneniieee e et 1
AR-2269F0  Wiper 1/8" X 1 1/2" X L B/ .o e 1

BU-222 Back-up 1/8™ X 1 1/2" X L /A e e 1

BU-338 Back-up 3/16" X 3 1/8" X B L/ 2" e 2

OR-018  O-riNgG 1/16" X B4 X T 8 ..o eaees 1

OR-222  O-ring 1/8™ X L 1/2" X L B/A M .t 1

OR-338 O-riNg 3/16" X 3 /8" X B L/ 2 et 1

PSP-338 O-ring 3/16" X 3 /8" X B L/ 2 e 1
36174 Repair kit for cylinder (includes # 6, 7, 8, 9, 10, 11 & 12) ...cvvviviieieeiieieenne, 1

-47 -



CYLINDER 40AG60

!

110-36611

B N S SN N NN N NN NN NN N NN SO
N\ NONN NENNNNW
{QI (O
/70 1/4"
REF. PART #  DESCRIPTION

1 110-35321  Cylinder body 4" i@, ..oueiiieieiei e
2 110-35331 PIStOn rod 2" X B89 O/ 168" ... e
3 150-09661 [ L= 1o 2 o [ - PPN
4 150-09651 1S3 (0 I o - TP
5 339-54000  NUE L 2/4" 12 NF . oniiiieie ettt e e e e r e e e e e e ens
6 BU-226 BaCK-UP L/8™ X 2" X 2 L A .. e
7 CR-19733  WIpPEr 5/16" X 2" X 2 B8 ittt et e e e e
8 OR-024  O-ring 1/16" X 1 1/8™ X L B/AB™ ..ot e e e eeaees
9 OR-226 O-riNG /8™ X 2" X 2 L8 e
10 PSP-342  O-ring 3/L16" X B 5/8" X A oot
NI* 36175 Repair kit for cylinder (includes # 6, 7, 8, 9 & 10) ...ccciiiiiiiiiiiiiiiie e

*NI| = Not illustrated



CYLINDER 30FT84

110-00691
L\E-EA\\\‘\\ NVANNRR \“)\‘\\\‘\‘\“\\‘\\\‘\“k\\‘\\\“\\i\l §ﬁ\\\\‘ V

41_\\}\ “‘LJ‘ Vi R V’ o ;\\\\\
\ %@@Y - /o/é \
| W / |
| |
| |
| |

|

94 5/16"

REF. PART #  DESCRIPTION QTY
1 BU-334 Back-up ring 3/16™ X 2 5/8" X B .. 2
2 OR-334  O-riNg /16" X 2 5 8" X B ittt ettt 1
3 OR-018  O-riNgG 1/16" X B4 X T 8 ..ot e e e e 1
4 PSP-334  O-riNg 3/16" X 2 5/8" X B .ttt 1
5 BC-B75  U-CUP 1 B/4" X 2 L A e e 1
6 CR-17240  WIpPer 5/16" X 1 3/4™ X 2 A" ..ot e e 1
7 Std. N LU A E I 1
8 D-6000 1S (0] T o T TP 1
9 110-00881 Cylinder Body 3" dia. ..eeieieiiii e 1

10 D-6126 PIiston rod 1 3/4™ X 85 97168 ... 1
11 D-6106 L L= o G o [ 1
NI* 36176 Repair kit for cylinder (includes # 1, 2, 3, 4, 5 & 6) ceceviiiiiiiiiiiiiiiie e 1

*NI| = Not illustrated

-49-



CYLINDER 30TR12

15050

el BN
SN
AN\

15
22Y4"

REF. PART #  DESCRIPTION QTY
1 See RK30TR L T T 2
2 See RK30TR 2= Lo 1] T 0T 2
3 See RK30TR L T T 1
4 See RK30TR L T T 1
5 See RK30TR L T T 1
6 See RK30TR 2= Lo 1] T 0T 1
A 1= =T 2 ST = S VAV o T 1
8 492402 YOKE (FOr 3" TUDE) cuei i e 1
9 Std. N LU 77 N 1

10 492432 1S3 0 T 1
11 492042 PISTON 100 L /A e 1
12 491742 L3177 1T [T gl oo o Y2 S 1
13 492440 Cylinder head (for 3" tUDE) . ... e aeaa 1
14 Std. BOIt 3/8"™ NC X 24" - NUL...eeie e 1
15 Std. N LU A 7 N 8
16 Std. Threaded rod 3/8™ NC ... e eae 4
17 458600  YOKE (FOr L /4" FOQ) .enunniniiit ittt e et e e e e e e e e a e aeees 1
NI* 8183 o T R B oo ) (=] o o 2
NI* RK30TR Repair kit for cylinder 3" (includes # 1, 2, 3,4,5,6, & 7) cooeveiiieiiiiiiiieieannnn, 1

*NI| = Not illustrated
-50-



SELECTOR VALVE # 190-11911 (Models «M>» only)

170-05291. tif

REF. PART #  DESCRIPTION QTY
1 R 2= 117 o T T 1 T 1
2 VaIVE SPOOI ..ot 1
3 S o oo ] IS T= =1 I - ) 2
4 S 0 =T o 1 o G ) 2
5 [ F= L o | L= T () 1
6 L0 (=T Gl =0 T (o) 1
7 L F= L o | Lo R Ao F= o) =T g (o 1
8 [ Tod QA = =] 1= G () T 1
9 HaNdle LINK (D) couneie e et e 1

10 [T ] SO0 1 (=1 T () 1
11 --- HANAIE (D) ee e e 1
a 36178 Parts for Seal Kit (iNCIUAES # 3 & 4) euvininiii i e 1
b 36179 Parts for Handle Kit (includes # 5, 6, 9, 10 & 11) ..ccoiiiiiiiiiiiiii e ececeeeeaeeens 1
c 36180 Parts for Clevis Adapter Kit (includes # 7 & 8) ceuvuvveiiiiiiiiiii e 1

Note: Some parts might not be available apart.

-51-



HUBS H8001 361320 H10000 (36133

REF. PART #  DESCRIPTION QTY
2 S

8 3

T T

1 Std. Cotter Pin B/16" X 2 A/ 2 .o 1 -
1 Std. Cotter PiN L/4" X 2 L 2 e -1
2 36114 DT Y W o= o T 0 1 1 -
2 36115 DT Y o= o TG 1 0 -1
3 36116 Castle NULE A" - L e 1 -
3 36117 Castle NUL L A/4" - A2 ot -1
4 Std. Flat WasSher M e 1 -
4 Std. Flat Washer L /4" ... -1
5 36118 Roller bearing: cone no. LM 501349 .....ciiiiiiiiii i e 1 -
5 36119 Roller bearing: cone N0. 4T-25580 ......ouiiiiiiiiiiii e e e -1
6 36120 Roller bearing: cup N0. LM 501310 ....uiuiniiiiiiiie e e ee e e eeeens 1 -
6 36121 Roller bearing: cup NO. 4T-25520 ... ciuiuiiiii i e eens -1
7 36135 N LT R 8 8
8 36122  SHU 5/8™ X 2 /8" i 8 8
9 36123 HUD ONlY HBOOO ...t e e et e et e e e e e e e e neas 1 -
9 36124 HUb only HLOOO0O0 ..ot et e et e e e e e e e e e e e e aeaens -1
10 36125 Roller bearing: cup N0. LM 506810 .......cuiiiiiiiiiieieieee e e eeens 1 -
10 36126 Roller bearing: cup NO. 4T-28921 ... ..ciuiiiiiii e eens -1
11 36127 Roller bearing: cone no. LM 506849 ......ccoiiiiiiiiiiiiiie e eeeens 1 -
11 36128 Roller bearing: cone N0. 4T-28995 ......iuiiiiiiiii e eens -1
12 36129 Oil seal NO. CR273BBL ... e e e ens 1 -
12 36130  Oil Seal NO. CR29 27 3 .. it -1

-52-



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ @ @ Grade 8* <:> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 108.5 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
118 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
114 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__ ||cradear (O (& Grade 7T () Grade 8T (1)
— €
§ E g EE/ Torque Torque Torque
. e
» 3| E _&3 Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newtonmeters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 2371 262.9
M20 UNC 25 108 130 | 146.3 176.2 186 205 252 2778 213 249 | 2886 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 1.5 52 64 70.5 86.7 0 106 122 143.6 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 1789 203.3 206 242 | 2791 3279 246 289 | 3333 3916

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when [ubricated with normal engine oil. They do
not apply if extreme pressure [ubricants are used.

-B3-




WARRANTY

PRONOVOST warrants this product to the initia
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Tires are covered by the manufacturers of these items.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as result of an accident, if
not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation islimited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.






Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, Haur du Lac Sud (route 159),
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
www.pronovost.qc.ca



	#1317 to #1328

	Return to autoloader index
	P-6810, P-6810M
	P-6812, P-6812M
	P-6816, P-6816M
	OPTION 3rd ROW
	ELECTRIC SYSTEM P-6810, P-6812, P-6816
	ELECTRIC SCHEMA "LADDER" DIAGRAM
	HYDRAULIC SYSTEM P-6810
	HYDRAULIC SYSTEM P-6810M & 3rd ROW OPTION
	HYDRAULIC SYSTEM P-6812
	HYDRAULIC SYSTEM P-6812M & 3rd ROW OPTION
	HYDRAULIC SYSTEM P-6816
	HYDRAULIC SYSTEM P-6816M & 3rd ROW OPTION
	HYDRAULIC SYSTEM FOR 3rd ROW OPTION P-6810, P-6812, P-6816
	30AT20
	30BC28
	35BS35
	40AG60
	30FT84
	30TR12
	SELECTOR VALVE 190-11911
	36132, 36133
	Manual previous year
	Manual following year


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts false
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 100
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.00000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 100
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.00000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /FRA <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [100 100]
  /PageSize [612.000 792.000]
>> setpagedevice


